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MATERIAL DESCRIPTION Uscs AASHTO
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SAMPLE TYPE: Undistrubed CLIENT: Savannah River Site
DESCRIPTION: Light Tan Poorly
Graded Sand PROJECT: SRS Task 12
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SPECIFIC GRAVITY= 2.55 SAMPLE LOCATION; FB-2 St-3 @ 7 Ft.
REMARKS: Tested by: H :

PROJ .

NO.: 5016155756 DATE: 12/19/95
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MATERIAL DESCRIPTION USCS AASHTO
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SAMPLE TYPE: Undistrubed

Clayey Sand

LL= 35 PL= 1B
SPECIFIC GRAVITY= 2.72
- |REMARKS: Tested by: ﬁLﬁ
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TYPE OF TEST: _ ) -
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PROJ. NO.:

PROJECT: SRS Task 12

5016155756

CLIENT: Savannah River Site

DATE:

SAMPLE LOCATION: FB-2 St-6 @ 13 Ft.
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Clayey Sand PROJECT: SRS Task 12
LL= 35 PL= 16 PI= 19.0
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REMARKS: Tested by: :
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CONSOLIDATION TEST REPORT
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GRAIN SIZE - mm .
est{¥ +3" % GRAVEL % SAND % SILT % CLAY
® 1 0.0 0.0 B3.5 6.6 29 .8
LL PI Dags Deo D50 D3p Disg Dio Ce. - Cy
] 44 27 0.21 0.13 0.11 0.005
MATERIAL DESCRIPTION USCS AASHTO
® Tan Clayey Sand sC- A-7-6(3.8)
Project No.: 50161-5-5758 Remarks:

Project:

& location:

SRS Task 12

;) Date: Dec. 11, 1995
GRAIN SIZE DISTRIBUTION TEST REPORT

FB-2 ST7-7 @ 15 Ft.

Tested by:\JCQQ‘

Reviewed by: }Lﬁ

LAW ENGINEERING,

INC.

Figure No.




Reviewed Dy:/ﬁlg

FIG. NO.

6.00 —
TOTAL EFFECTIVE |t
C, ksf i1.84 0.05
¢, deg 15.5 34.7
- 0.28 569
X 4.00 S EIEN "AEIEE R
o
[*e]
[+}]
C
o) Y ATHN v A
w
]
o 2.00
r
w
o e
0 2.00 4.00 6.00 8.00 10.00 12.00
Total Normal Streés. ksf
Effective Normal Stress, ks f - - -
SAMPLE NO. 1 2 3
WATER CONTENT, % 17 .4 18.0 20.5
2 |DRY DENSITY, pcf 113.7 108.3 103.5
~ |[SATURATION, % 103.1 97.0 91.9
= [VOID RATIO 0.444 0.516 0.586
p Z [DIAMETER, 1in 2.86 2.B7 2.84
Y, HEIGHT, in 6.00 6.00 6.00
@ WATER CONTENT., % 17.4 48.0 19.2
a b~ |DRY DENSITY, pcf 113.2 111.4 109.1
g w |SATURATION, % 100.0 100.0 100.0
v = IVOID RATIO 0.450 0.474 0.505
¢ +~ |[DIAMETER, in 2.86 2.83 2.78
s < IHEIGHT, in 6.00 5.98 5.94
= BACK PRESSURE, ksf 2.89 2.88 2.88
> CELL PRESSURE, ksf 3.80 4.88 6.88
o FAILURE STRESS., ksf 10.03 5.99 7.72
- PORE PRESSURE, ksf 0.14 2.64 4.43
: : : STRAIN RATE, %/min. 0.400 0.100 ©0.100
0] 5 10 15 20 |ULTIMATE STRESS, ksf
~ Axial Strain, % PORE PRESSURE, ksf
Sy FAI .7 8. 10.47
TYPE OF TEST: | __ |SiFAILURE, ksf 13.78 8.23 10.
- T : : S3 FAILURE, Ksf 3.756 2.24 2.75
CU with pore pressures
SAMPLE TYPE: Undistrubed CLIENT: Savannah River Site
DESCRIPTION: Tan Clayey Sand
PROJECT: SRS Task 12
LL= 44 PL= 17 PI=27.0
SPECIFIC GRAVITY= 2.63 SAMPLE LOCATION: FB-2 St-7 B 15 F¢t.
REMARKS: Tested by:/ﬁéj :
PROJ. NO.: 5016155756 DATE: 12/18/95

TRIAXIAL COMPRESSION TEST

LAW ENGINEERING, INC.
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Excess Pore Pressure
Deviator Stress

ksf

Excess Pore Pressure
Deviator Stress

kst
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_“__’_’_:_:;—-——’_’_‘_‘_;}'—'—;—‘#‘"‘_‘a ..........................................................................
-3
5% 10% 15% 20% 15% 20%
6 OOSthess Path legend: Total Effective - - - -
Peak Strength Total Effective N
a= 1.47 ksf 0,04 ksf
X = 16.6 deg .7 deg
4.00 .tan.o$=.0f30'

14.00

Location:
5756

Savannah River Site

SAS Task 12

FB-2 St-7 @ 15 Ft.
Project No.:

5016155756

Page 2/2




DISTRIBUTION TEST REPORT

¢ lLocation: FB-2 ST-11 e 25 Ft.

Date: January 23, 1996

GRAIN SIZE DISTRIBUTION TEST REPOAT

LAW ENGINEERING, INC.

Reviewed by: +£9

Figure No.

c
c c ¢ & é'é é 5 o o
- AN SR - 2 8 g 8 S 8
© m N - Lol 4] - m ™ b » » - N
100 - M . M N L F‘ :.q~ - : N
90
80 :
70 \ ]
o ]
—~ 60 :
M
— ]
z S50
]
&
w 40
Q
30
ey
20 —~
10
0 : : F : :
200 100 10.0 1.0 ) 0.1 0.01 0.001]
GRAIN SIZE - mm
Test|x +3°" % GRAVEL % SAND * SILT % CLAY
e].18 0.0 0.0 69.6 B.9 21.5
LL PI Dgs5 Deo D50 D30 D45 Dio Cc Cy
[ ] 38 16 0.19 0.11 0.09 0.069
MATERIAL DESCRIPTION Uuscs AASHTO
® Tan Brown Clayey Sand sC - 4 -A-2-6{0.9)
IProject No.: 50161-5-5756 Remarks:
Project: SRS Task 12 Tested by: &2




TOTAL EFFECTIVE
C. ksf 1.04 0
¢, deg 29.0 34.1
- TAN ¢ 0.55 0.68
A 6.00 N S N R
)
0
L
| &
42 aeped]
w
5
> 3.00
L
w
7. .
0 - - « e . « . e . . . ..n
0 3.00 6.00 g9.00 12.00 15.00 18.00
Total Normal Stress, ksf
Effective Normal Stress, kst —-—-—
18.00
SAMPLE NO. 1 2
WATER CONTENT, % 17.9 18.7
15.00 < |DRY DENSITY, pcf 100.7 99.8
— [SATURATION, % 9.7 71.5
F |VOID RATIO 0.705 0.720
oy Z |IDIAMETER, in 2.84 2.85
¢ 12.00 Y IHEIGHT, in 6.00 6.00
o WATER CONTENT, % 24.86 24.1
®  g.00 b= IDRY DENSITY. pcf 102.3 103.3
C : w [SATURATION, % 100.0 100.0
7] = |VvOID RATIO 0.678 0.661
¢ ~ |DIAMETER. in 2.83 2.82
s 6.00 < IHEIGHT, in 5.97 5.92
S BACK PRESSURE, kst 2.95 2.85
> 3.00 CELL PRESSURE, ksf 4.95 6.85
o FAILURE STRESS, ksf 7.27 11.03
PORE PRESSURE, ksf 2.12 2.53
o : O B : STARAIN RATE, %/min. Q.100 0.100
) s 10 15 20 |ULTIMATE STRESS, ksf

Axial Strain, %

TYPE QF TEST: . e
CU with pore pressures

SAMPLE TYPE: Ungistrubed

DESCRIPTION: Tan Brown Clavyey
Sand

LL= 38 PL= 22 PI= 16

SPECIFIC GRAVITY= 2.75

REMARKS: Tested by

Reviewea by ALY

FIG. NO.

.0

PORE PRESSURE, ksf
Sy FAILURE, ksf . 10.11_15.3%

153 FAILURE, kst 2.83 4.32

CLIENT: Savannah River Site
PROJECT: SRS Task 12

SAMPLE LOCATION: FB-2 St-11 @ 25 Ft.

PROJ. NO.: S016155756 DATE: 1/26/96

TRIAXIAL COMPRESSION TEST

LAW ENGINEERING, INC.
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Client: Savannah River Site
Project: SRS Task 12
Location: FB-2 St-11 @ 25 Ft.
File: S7S6E Project No.: 5016155756 Page 2/2 Fig. No.




GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm

est|¥ +3"|. % GHRAVEL £ SAND % SILT % CLAY
e B 0.0 0.0 69.1 11.89 18.0

LL PI Dgs Dg0 Dso D3p D45 Dio Cc Cy

® 30 7 0.18 0.11 0.10 0.0B81 |0.0015

MATERIAL DESCRIPTION ‘ USCS AASHTO

® Tan & Pink Silty Sand e -SM. .. | -A-2-4(0.0) -

’project No.: 50161-5-5756 Remarks:
Project: SRS Task 12 Tested by: & M

® location: FB-2 ST-13 @ 27 Ft. f&j
Reviewed by:

Date: January 23, 1996

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC. Figure No.
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6.00
RESULTS
C. Ksf |' 
¢. deg
: TZAr:q.¢ [ B i R AR RAC R AR AR AREERE R AR RA-ERARAA S AAPAASAEALLAR] ARAELSEELERIEE! EETTTE PISSU DS '
X 4,00 —= |
|
n )
7] |
(1)
C
Fe g
[72]
o
> 2.00
I
w
o feivie|eiviee b f i B e
0 2.00 4.00 6.00 8.00 10.00 12.00
Normal Stress, ksf
9.00
SAMPLE NO. 1
WATER CONTENT, % 21.3
7.50 < [DRY DENSITY. pcf 98.8
~ |SATURATION, % B2.4
¥, |VOID RATIO 0.694
N~ Z |OIAMETER, in 2.86
g 6.00 " IHEIGHT. in 6.00
6 WATER CONTENT, % 21.3
o 4.50 b |DRY DENSITY. pcf 98.8
5 ut [SATURATION, % B2.4
Iy = IVOID RATIO 0.694
¢ ~ |DIAMETER, in 2.86
S 3.00 < HEIGHT, in 6.00
o BACK PRESSURE, ksf 0.00
pt 1.50 CELL PRESSURE, ksf 3.24
o FAILURE STRESS. ksf 6.81
PORE PRESSURE, ksf
0 ‘] |STRAIN RATE., X%/min. 1.000
0 = 10 15 20 |ULTIMATE STRESS, ksf
Axial Strain, % PORE PRESSURE, ksf
Oy FAILURE, ksf 10.05
TYPE OF TEST:
E J{o3-FAILURE, - kst -~ - 3.24- S

Unconsolidated undrained
SAMPLE TYPE: Undistrubed
BDESCRIPTION: Tan & Pink Silty

Sand
LL= 30 PL= 23
SPECIFIC GRAVITY= 2.68
REMARKS: Tested by: bkﬂ

Reviewed Dy:KLrg

FIG. NO.

PI=7.0

CLIENT: Savannah River Site

PROJECT: SRS Task 12

PROJ. NO.: 5016155756

DATE:

SAMPLE LOCATION: FB-2 St-13 @ 27 Ft.

12/19/95

TRIAXIAL COMPRESSION TEST

LAW ENGINEERING, INC.




CONSOLIDATION TEST REPORT
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Applied Pressure - ksf
Natural Natural Dry ” Precons.
Saturation |Moisture Density LL PI Sp.Gr. press. e o
64.0 X 18.0 | g95.4 30 7 2.680 1 §5.16 0.09 | 0.7540
TEST RESULTS MATERIAL DESCRIPTION .
i i Sand’
Compression Index = 0.08 Tan & Pink Silty San
Project No.: 50161-5-5756 Class: SM
Project: Savannah River Site Remarks:
Location: FB-p ST-13 @ 27 Ft. Tested by: “:}
Nt .
Date /22/96 Reviewed by:Rug
CONSOLIDATION TEST REPORT -
LAW ENGINEERING, INC.

Fig.

No .




DISTRIBUTION TEST REPORT

Date: -January 23, 1995

L

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Reviewed by:

Figure No.
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GRAIN SIZE - mm
est|x +3" £ GRAVEL ¥ SAND X SILT % CLAY
]| 19 0.0 0.0 28 .7 14 .3 57.0
LL PI Dgs Dgo D50 D30 D15 ) Ce Cy
) 82 54 0.11 0.00
MATERIAL DESCRIPTION Uscs AASHTO
® Tan & Pink Sandy Fat Clay - CH A-7-5(39.4)
Project No.: S50161-5-57585 Remarks:
jPr‘oject: SRS Task 12 Tested by: &7
® Location: FB-2 ST-14 @ 29 Ft. Ho




5 10 15
Axial Strain,

%

20

TYPE OF TEST: ... . . .
Consolidated drained

SAMPLE TYPE: Undistrubed
OESCRIPTION: Tan & Pink Sandy
Fat Clay

SPECIFIC GRAVITY= 2.69
REMARKS: Tested by: Hﬁ

Reviewed Dy:ﬁng

FIG. NO.

LL= 82 PL= 28 PI=54.0

g9.00
RESULTS  [&riviiviseieieieieeieddnobdinde
C, kst 0.70
¢, deg 26.0
- TAN ¢ 0.49
o 6,00 Lo - S
n
[1s]
V]
[
e
w
]
® 3.00
I
w
o R : o A ;
0 3.00 .00 g9.00 12.00 . 15.00 . 18.00
Normal Stress, ksf
12.00
SAMPLE NO. 1 2 3
WATER CONTENT, ¥ 24.5 22.2 19.9
10. < |BRY DENSITY, pcf 97.1 94.4 92.2
—~ [SATURATION, % 80.4 76.6 B5.2
* |[VOID RATIO 0.730 0.779 0.822
B 8 E DIAMETER., in 2.86 2.84 2.86
¥ . HEIGHT. 1in 5.60 5.80 5.60
@ WATER CONTENT, % 26.7 27.5 29.0
¢ 6 b |DRY DENSITY. pcf 97.7 96.6 94.3
C : i [SATURATION, % 100.0 100.0 100.0
3 - = lvOID RATIO . 0.719 0.738 0.780
¢ +~ |DIAMETER., in 2.85 2.82 2.84
s 4. < JHEIGHT, in 5.9 5.55 5.56
o BACK PRESSURE, ksf 2.88 3.60 =2.88
e 2 CELL PRESSURE, ksf 3.88 5.60 6.88
o FAILURE STRESS, Kksf 4.02 5.04 8.58
PORE PRESSURE, ksf
STRAIN RATE, X/min. 0.400 0.100 0.100

ULTIMATE STRESS, ksf
PORE PRESSURE, ksf

Ty FAILURE, ksf 5.02 7.04 12.58

o3 FAILURE, ksf = 1 2 4

CLIENT: Savannah River Site
PROJECT: SRS Task 12

SAMPLE LOCATION: FB-2 St-14 € 28 Ft.

PROJ. NO.: 5016155756 DATE: 1/26/96

TRIAXIAL COMPRESSION TEST

LAW ENGINEERING, INC.
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Client: Savannah River Site

Project: sRAs Task 42

Location: FB-2 St~-14 @ 29 Ft.

File: 5756D Project No.: 50161557585 Page 2/2 Fig. No.




GRAIN SIZE DISTRIBUTION TEST REPORT
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PERCENT FINER
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200 100 1i0.0 1.0 0.1 0.01 0.001
GRAAIN .SIZE - mm
Test|% +3" % GRAVEL % SAND % SILT % CLAY

| 4 0.0 0.0 B85.8 2.9 11.3

LL PI Dgs Bso Dso D3p Dis Dyo Ce Cy

. 31 10 0.54 0.32 0.26 0.167 (0.0854 |0.0018 | 45.45 | 163 .1

MATERIAL DESCRIPTION UsCsS AASHTO
® Brown Clayey Sand SC A-2—4(0.Q)
Project No.: 50161-5-5756 i Remarks:

Project:'SRS Task 12 Tested by: 1907]

¢ Location: FB-2 St-17 B 50 Ft.
Reviewed by: Aéj

1

/ |{Date: January 29, 19g9p
GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING., INC. Figure No.




ATTACHMENT 3

"jested by: cs Reviewed by: RLB Law JobNo. 50161-5-5756
"Date: 11/08/95 Date: 01/30/96 JobName SRS Task 12

TP-4A: UNIT WEIGHT OF SAMPLE
"TYPICAL"

Sample:  Boring No.: FB-2
Depth: 50-52 ft.
Sample ID: ST-17

MEASUREMENTS {(Nominal 6-inch cut sample height):

{inches)
1 7.625
2 7.625 top 2.865
3 7.625 bottom 2.865
Avg. 7.625 (H) Avg. 2.865 (D)
) MOISTURE CONTENT DETERMINA TION
.- MOISTURE CONTENT .

Tare No. " T-8

Tare Weight 52.40 gm

Wet Wt. + Tare 422.30 gm

Dry Wt. + Tare 351.00 gm

Wt. of Water 71.30 gm

Dry Weight . 298.60 gm

Moisture Content, w 23.9%

TOTAL WEIGHT OF SOIL + TUBE SECTION Wst = 2062.4 gm
WEIGHT OF CLEAN, DRY TUBE SECTION W= 548.85 gm
WET WEIGHT OF SOIL, [(Ws+ - Wt )/454] Ws= 3.334 Ibs
VOLUME OF SAMPLE, {(pi*D¥4)*H/1728) V= 0.028 fi*

WET DENSITY, [W;/V] Da= 117.2 pef
DRY DENSITY, [Dw/(1+w/100)] Do= 94.6 pef

J .
A € h < \ab\soiNprogr pdens.wk)

TP-4A-ITP, Rev. 0 Page 8 of 8



. ZE DISTRIBUTION TEST REPORT
. . .e .5 E8
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200 100 10.0 1.0 0.1 0.01 0.001
GRAIN SIZE - mm
estlx +3" % GRAVEL % SAND % SILT % CLAY
e .7 0.0 0.0 83.9 1.6 4.5
LL PI Dgs Bso D50 D30 B45 D4o Ce Cy
[ 30 10 0.97 0.69 0.62 0.489 [0.3698 {0.2056 1.69 3.3
MATERIAL DESCRIPTION Uscs AASHfO
® Yellow Tan Poorly Graded Sand with Clay SP-SC T A-2-alo.0)
Project No.: 50161-5-5756 Remarks:
Project: SRS Task 412 Tested by: £M»A

¢ lLocation: FB-2 ST-18 B SO.Ft.

)

Date:

January 23, 1996

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Reviewed by: fiﬂ

Figure No.




.ATTACHMENT 3

TP-4A-ITP, Rev. 0

)‘csted by: DM Reviewed by: RLB Law JobNo. 50161-5-5756
Date: . 0113096 Date: 0173096 Job Name SRS Task 12
‘TP-4A: UNIT WEIGHT OF SAMPLE
"TYPICAL"
Sample:  Boring No.: FB-2
Depth: 60-62 fi.
Sample ID: ST-18
MEASUREMENTS (Nominal 6-inck cut sample height):
1 3.939
3.917 top 2.859
3 3.918 bottom 2.848
Avg. 3.925 (H) Avg. 2.854 (D)
) MOISTURE CONTENT DETERMINATION
MOISTURE CONTENT -+
Tare No.
Tare Weight 218.56 gm
Wet Wt. + Tare 339.24 gm
Dry Wt. + Tare 319.61 gm
Wt. of Water 19.63 gm
Dry Weight 101.05 gm
Moisture Content, w 194 %
TOTAL WEIGHT OF SOIL + TUBE SECTION Wset = 1106.56 gm
WEIGHT OF CLEAN, DRY TUBE SECTION Wi = 282.52 gm
WET WEIGHT OF SOIL, {[(Ws+« - Wy )/454] Ws= 1.815 Ibs
VOLUME OF SAMPLE, [(pi‘D’/4)‘H/ 1728] V= 0.015 fi?
WET DENSITY, [Wsrv) Dw= 125.0 pef
DRY DENSITY, [Dw/(1+w/100)] Do= 104.6 pcf
)
) 27 h\sersab\aoifprogrm npdens.wil

Page 8 of 8



CONSOLIDATION TEST REPORT
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Applied Pressure - ksf
Natural Natural Dry Precons.
Saturation |Moisture |Density LL PI Sp.Gr. press. & €o
74.8.%_..}1L..19.4 .. g8.2. 30 10 2.650 { 10.47 0:03 1} 0.6886
TEST RESULTS MATERIAL DESCRIPTION
) ‘ P 1
Compression Index = 0.03 gﬁ;;:g gggd 3?PC¥ay
Project No.: 50161-5-5756
Project: Savaninah River Site Remarks:
Location: - -188°
o] aplon FB-2 ST-18"@ 60 Ft. Tested by: fkﬂ
Date: 1
ate: 1/22/96 Reviewed by: PL¥%
CONSOLIDATION TEST REPORT ’
LAW ENGINEERING. INC.

Fig.

No._________




¢ Location:

Date:

January 23, 1996

FB-2 ST-19 e 75 Ft.

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING,

INC.

Figure No.
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GRAIN SIZE - mm
Test|% +3° % GRAVEL % SAND % SILT % CLAY
o|-5 0.0 0.0 85 .6 5.4 9.0
LL PI Dgs Dso Dso D30 Dis D40 Ce Cy
) 30 7 0.42 0.27 0.23 0.161 {0.0874 |0.0102 | 9.33 26.9
MATERIAL DESCRIPTION uscs AASHTO
® Reddish Brown-Silty Sand - SM A-2-4(0.0) |
Project No.: 50161-5-5756 Remarks:
Project: SRS Task 12 Tested by: & ™M

Reviewed by: ik




ATTACHMENT 3

)’estcd by: Ccs Reviewed by: RLB Law Job No. 50161-5-5756
" Date: 11/08/95 Date: 01/30 JobName SRS Task 12

TP-4A: UNIT WEIGHT OF SAMPLE
"TYPICAL"

. Sample:  Boring No.: FB-2
o Depth: 75-77 ft.
Sample ID: ST-19

MEASUREMENTS (Nominal 6-inch cut sample height):

1 10.750
2 10.750 top 2.865
3 10.750 bottom 2.865
Avg. 10.750 (H) Avg. 2.865 (D)
) MOISTURE CONTENT DETERMINATION
Tare No. K-49
Tare Weight 50.10 gm
Wet Wt. + Tare 559.20 gm
Dry Wt. + Tare 459.40 gm
Wt. of Water 99.80 gm
Dry Weight 409.30 gm
Moisture Content, w 24.4 %
TOTAL WEIGHT OF SOIL + TUBE SECTION Wsu = 2975.8 gm
WEIGHT OF CLEAN, DRY TUBE SECTION Wi= 773.79 gm
WET WEIGHT OF SOIL, [(Ws+ - W()/454] Ws= 4.850 Ibs
VOLUME OF SAMPLE, [(pi*D*/4)*H/1728] = 0.040 ft*
WET DENSITY, [Ws/V] Dw= 120.9 pcf
DRY DENSITY, [Dw/(1+w/100)) Do= 97.2 pef

)
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est|x +3" %4 GRAVEL X SAND % SILT % CLAY
o 17 0.0 0.0 66.5 7.1 26 .4
LL PI Dgs Dso D50 D3p D45 Dyo Cc Cy
o 59 40 0.74 0.35 0.27 0.031
MATERIAL DESCRIPTION USsCsSs AASHTO
® Tan Brown Clayey -Sand - - - - sc A-2-7(5.7) °
’Pr‘oject No.: 50161-5-5756 Remarks:
Project: SRS Task 12 Tested by: &)
¢ Location: FB-2 ST-20 € 83 Ft. t‘{ﬁ
Reviewed by:
- nggte:-danuary 23, 1996
GRAIN SIZE DISTRIBUTION TEST REPOART
LAW ENGINEERING, INC. Figure No.




ATTACHMENT 3

‘)Tcsted by: DMJ Reviewed by: RLB Law Job No. 50161-5-5756
"Date: 01/30/96 Date: 01/30/96 JobName SRS Task |2

TP-4A: UNIT WEIGHT OF SAMPLE
“TYPICAL"

Sample:  Boring No.: FB-2

Depth: 83-85 fi.
Sample ID: ST-20

UREMENTS (Nomtinal 6-inch cut s le height):

1 18.250
2 18.250 top 2.833
3 18.250 bottom 2.812
Avg. 18.250 (H) Avg. 2.823 (D)
) MOISTURE CONTENT DETERMINATION
. " “MOISTURE CONTENT
Tare No.
Tare Weight 218.20 gm
Wet Wt. + Tare 341.28 gm
Dry Wt. + Tare 317.68 gm
Wt. of Water 23.60 gm
Dry Weight 99.48 gm
Moisture Content, w 23.7%

TOTAL WEIGHT OF SOIL + TUBE SECTION Wset = 4540.6 gm
WEIGHT OF CLEAN, DRY TUBE SECTION W= 1313.64 gm
WET WEIGHT OF SOIL, [(Ws+ - Wi }/454] Ws = 7.108 Ibs
VOLUME OF SAMPLE, [(pi*D¥4)*H/1728] = 0.066 fi*
WET DENSITY, [W;s/V] D.= 107.6 pef
DRY DENSITY, [Dw/(1+w/100)) Do= 86.9 pcf

A
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CONSGOLIDATION TEST REPORT
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Applied Pressure - ksf
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Saturation |Moisture |Density LL PI Sp.Gr. press. G o
85.1 % 23.7 96 .8" 59 40 2.730 | 11.71 0.22 | 0.7606

TEST RESULTS

MATERIAL DESCRIPTION

Compression Index = 0.22

Tan Brown Clayey Sand

Project No.: 50161-5-5756 Clsss: SC

Project: Savannah River Site Remarks:

Location: FB-2 ST-20 @ B3 Ft. ;
Tested by:

D :

ate 1/22/96 Reviewed ljyilé\?l-’tg

CONSCLIDATION TEST REPQORT
LAW ENGINEERING.

INC.

Fig. No.




DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm
Test|{% +3" % GRAVEL % SAND % SILT % CLAY
° 1 0.0 0.3 75.4 7.6 i6.7
LL PI Dgs Dso Dso D30 D15 Dyo Ce Cy
® 37 i8 0.56 0.28 0.23 0.423 {0.0024
MATERIAL DESCRIPTIQON UsSCcs AASHTO
® Brown Clayey Sand i SC A-2-60.7
[broject No.: 50161-5-5756 Remarks:

Prajec
® Loca

' Date:

t:
tion:

SRS Task 12
FB-2 St-21 @ 100 Ft.

January 23, 1996

Tested by: _E»ﬂ\J
Reviewed by: ﬁkﬁ

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING., INC.

Figure No.




ATTACHMENT 3

}sted by: cs Reviewed by:  RLB Law Job No. 50161-5-5756
Date: 11/08/95 Date: 01/30/96 _ JobName SRS Task 12

TP-4A: UNIT WEIGHT OF SAMPLE
“TYPICAL"

Sample:  Boring No.: FB-2
' Depth: 100-102 ft.
Sample ID: ST-21

MEASUREMENTS (Nomtinal 6-inch cut sample height):

_ {inches)
1 10.875
2 10.875 top 2.865
3 10.875 bottom 2.865
Avg. 10.875 (H) Avg. 2.865 (D)
) MOISTURE CONTENT DETERMINATION
Tare No. AB-17
Tare Weight 90.60 gm
Wet Wt. + Tare 679.40 gm
Dry Wt. + Tare 561.90 gm
Wt. of Water 117.50 gm
Dry Weight . 471.30 gm
Moisture Content, w 249 %
TOTAL WEIGHT OF SOIL + TUBE SECTION WsH = 3076 gm
WEIGHT OF CLEAN, DRY TUBE SECTION Wi=  782.78 gm
WET WEIGHT OF SOIL, [(Ws+« - W1)/454] Ws = 5.051 Ibs
VOLUME OF SAMPLE, [(pi*D/4)*H/1728] = 0.041 fB*
WET DENSITY, [Ws/V] ‘ Dw= 124.5 pef
DRY DENSITY, [D«/(1+w/100)] Do= 99.7 pef

TP-4A-ITP, Rev. 0 Page 8 of 8
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DISTRIBUTION TEST REPORT
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GRAIN_SIZE - mm

0.1 0.01 0.001

Test|% +3" % GRAVEL % SAND

X SILT

% CLAY

e| 3 0.0 0.0 88.6

1.0

10.4

LL PI Das Dgo Dsq D3p

Dys Do

] NL NP 0.33 0.22 0.19 0.137

0.1088 |{0.0035 | 24.72 61.2

MATERIAL OESCRIPTION UscCs AASHTO
® Tan Brown Poorly Graded Sand with Silt SP-SM A-2-4 (0. 4)
Remarks:

’Project No.: 50161-5-5756

Project: SRS Task 12
® Location: FB-2 St-22 @ 120 Ft.

Reviewed by:

Date: January 29, 1909g
) GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Figure No.

Tested by: Dml\

=




ATTACHMENT 3

‘}ested by: (o Reviewed by: RLB Law JobNo. 50161-5-5756
pate: 11/08/95 Date: 01/30/96 Job Name SRS Task 12

TP-4A: UNIT WEIGHT OF SAMPLE
"TYPICAL"

Sample:  Boring No.: FB-2
Depth: 120-122 ft.
Sample ID: ST-22

MEASUREMENTS (Nominal 6-inch cut sample height):

1 13.813
2 13.813 top 2.865
3 13.813 bottom 2.865
Avg. 13.813 (H) Avg. 2.865 (D)

MOISTURE CONTENT DETERMINATION

“ ,

Tare No. L-20

Tare Weight 91.10 gm

Wet Wt. + Tare 860.50 gm

Dry Wt. + Tare 702.20 gm

Wt. of Water 158.30 gm

Dry Weight 611.10 gm

Moisture Content, w 259%
TOTAL WEIGHT OF SOIL + TUBE SECTION Wst = 3814.2 gm
WEIGHT OF CLEAN, DRY TUBE SECTION W= 994.22 gm
WET WEIGHT OF SOIL, [(Ws+ - W1)/454] Ws = 6.211 lbs
VOLUME OF SAMPLE, [(pi*D¥4)*H/1728] V= 0.052 ft*
WET DENSITY, {W,:/V] Dw= 120.5 pcf
DRY DENSITY, [D«/(1+w/100)] Do= 95.7 pef

)

TP-4A-ITP, Rev. 0
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) Date: January 29, 1995

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Figure No.
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‘ GRAIN SIZE - mm
estl|x +3" % GRAVEL % SAND % SILT % CLAY
e 2 0.0 0.0 B6.6 10.6 2.8
LL PI Dgs 1) Dso D3p D45 Dig Ce Cy
e NL NP 0.23 0.14 0.12 0.092 {0.0755 {0.0460 1.32 3.0
MATERIAL DESCRIPTION USCs AASHTO
® Tan Brown Silty Sand SM A-2-4(0.4)
Project No.: 50161-5-5756 Remarks:
Project: SRS Task 12 Tested by: )
® lLocation: FB-2 St-24 @ 147 Ft.
~ Reviewed by:H<d




ATTACHMENT 3

")sted by: DM Reviewed by: RLB Law JobNo. 50161-5-5756

Date: 01/30/96 Date: 01/30/96 Job Name SRS Task 12

TP-4A: UNIT WEIGHT OF SAMPLE
"TYPICAL"

Sample:  Boring No.: FB-2

Depth: 147-149 ft.
Sampie ID: ST-24

MEASUREMENTS (Nominal 6-inch cut sample height):

1 8.092
2 8.096 top 2.847
3 8.154 bottom 2.840
Avg. 8.114 (H) Avg. 2.844 (D)
) MOISTURE CONTENT DETERMINATION
. “MOISTURE CONTENT ...
Tare No. C-16
Tare Weight 15.97 gm
Wet Wt + Tare 141.69 gm
Dry Wt. + Tare 116.63 gm
Wt. of Water 25.06 gm
Dry Weight 100.66 gm
Moisture Content, w 249 %
TOTAL WEIGHT OF SOIL + TUBE SECTION Ws+t = 2223.8 gm
WEIGHT OF CLEAN, DRY TUBE SECTION Wi= 584.05 gm
WET WEIGHT OF SOIL, [(Ws+ - Wt)/454] Ws= 3.612 Ibs
VOLUME OF SAMPLE, {(pi*D?/4)*H/1728] V= 0.030 f¥*
WET DENSITY, [Ws/V) . Dw= 121.1 pef
DRY DENSITY, [Dw/(1+w/100)] Do= 97.0 pcf

)

TP-4A-ITP, Rev. 0
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CONSOLIDATION TEST REPORT
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Applied Pressure - ksf
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Saturation Moisture Density LL PI Sp.Gr. press. & .eo,
83.5..% 28:6 85.9 NL NP 2.610| 11.08 0.11 0.894g
TEST RESULTS MATERI AL QESCRIPTION
. - Tan Brown Silty
Compression Index 0.11 ‘ Sand
Project No.: 50161-5-5758 -
"Project: SRS Task 12 Remarks:
Location: FB-2
ST-24 @ 147 Tested vy. HES
te: 2/14,
. S 36 Reviewed py: RLK
CONSOLlUdllUH LS RERQRAT
_ LAW ENGINEERING., TNC . S




Job Number 50161-7-0108 Task 16 Tested by: SC
Job Name APSF Confirmatory Testing Reviewed by: HJ

Moisture Content (ASTM D2216)
Boring Number FB-3

Sample Number Depth(Ft.) Moisture Content (%)

SS-1 | 6 162
SS-7 15 192
$S-9 18 20.2
SS-11 21 20.1 -
SS-16 285 19.8
$s-35 63 26.0
SS-41 732 229
SS-45 79.2 31.9
SS-46 80.7 33.8
SS-53 912 27.9
$S-60 ‘ 102.8 276
SS-68 115.3 30.7
SS-69 116.8 37.0

' $5-70 1183 295
SS-81 13438 35.0
SS-83 138.7 372
SS-86 1432 363
$S-90 149.2 317

S$5-92 152.2 23.8



GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm i
% +3" % GRAVEL % SAND % SILT % CLAY
. 0.0 0.0 77.3 22.7 ;
LL PI Dgs Oso Ds0 D3p D45 Do Ce Cy
. 30 11 0.38 0.21 0.17 0.115 '
MATERIAL DESCRIPTION uscs AASHTO
® Tan & Red Brown Clayey Sand sc A-2-6 (0. 1)
%
Project No.: 50161-7-0108 Task 16 Remarks:

Project:

¢ Location:

Date:

March 46, 1998

APSF Confirmatory Testing
FB-3 S5-1 @ 6-7.5 F¢t.

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING,

INC.

Tested by: 5G

Reviewed by:

AsT™M Dar2
&

AST D 4318

Figure No. 11




GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Das D0 D50 D30 Dio Cc Cy
) 0.45 0.27 0.23 0.141 ’
MATERIAL DESCRIPTION UsScSs AASHTO

® Tan Brown Silty Sand-

SM A-2-4 (0.0}

Project No.: 50161-7-0108 Task 16
Project: APSF Confirmatory Testing
¢ Location: FB-3 SS-3 @ 9-10.5 Ft.

Date: March 186, 1998

GRAIN SIZE DISTRIBUTION TEST REPORT

INC.

LAW ENGINEERING,

Remarks:
Tested by: 5S¢
Reviewed by:}*g

ASTM™M DA22

Figure No. 11




. ION TE PORT
. . .. .S S5
100 © M NN eww Saa X - ¢ = EY P
: : RN amae 1 o 11: EHE
: EWSERE
90 : -1
80 f~ NGk
s AL
70 E ’ & 1]
(o B L E
E 60 : K :
W : \ 111
— : I1: R
z 50 : RERS
w : 411
O \Eé
w 40 Rk
[0l :
i\i
30 A .
20
10
O : M M N N B
200 100 10.0 1.0 0.1 0.01 0.001
GRAIN SIZE - mm
X +3°" % GRAVEL % SAND % SILT % CLAY
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LL PI Dgs D60 Ds0 O30 045 D1o Ce Cy
[ 0.38 0.18 0.15
MATERIAL DESCRIPTION uscs AASHTO
® Tan Brown Silty Sand . SM A-2-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
Project: APSF Confirmatory Testing Tested by: Sc-

& lL.ocation:

Date:

March 16, 1998

FB-3 SS—-4 @ 10.5-12 Ft.

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING,

INC.

Reviewed by:!éo

AST™M D422

figure No. 11




Project:

& Location:

Date:

APSF Confirmatory Testing
FB-3 SS-5 @ 12-13.5 Ft.

March 16, 1998

GRAIN SIZE DISTRIBUTION TEST REPORT

ENGINEERING,

LAW

INC.

GRAIN SIZE DISTRIBUTION TEST REPGORT
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MATERIAL DESCRIPTION Uscs AASHTO
® Tan & Red Brown Silty Sand SM A-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:

Tested by: S(C—~
Reviewed t:ny:'—b

AsTM D422

Figure No. 11
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GRAIN SIZE — mm
% +3°" % GRAVEL % SAND % SILT % CLAY
e Q.0 0.2 57 .2 7.9 34.7
LL PI Das Dso D50 O30 D45 D40 Ce Cy
° 0.45 0.19 0.13
MATERIAL DESCRIPTION USsCS AASHTO
® Red Brown Silty Sand ' SM A—4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
Praject: APSF Confirmatory Testing Tested by: §C}Azy7"9
e location: FB-3 SS-6 @ 13.5-15 Ft. '
Reviewed by:
ASTM DAZ L

Date:

March 16, 1998

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Figure No.

11




GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Dgs Deo D50 Da3p - O45 Dgo Ce Cy
) 54 28 0.40 0.456 0.09
MATERIAL DESCRIPTION uUscs AASHTO
® Red Brown Clayey Sand sCc - A-7-6(9.5)
Project No.: 50161-7-0108 Task 16 Remarks:

Project:

® Location:

Date: March 19, 1998

APSF Confirmatory Testing
FB-3 SS-7 @ 15-16.5 Ft.

Tested byzisc;‘ij%ﬁ

Reviewed by:\%ﬂ

ASTM DAa22
&

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGTINFFRTNG. TNC.
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GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm
% +3° % GRAVEL % SAND % SILT % CLAY
® 0.0 2.3 54.3 10.8 32.6
LL PI Dgs D60 D50 O30 D45 Dyo Cc Cy
) 0.49 0.19 0.13 0.002 )
MATERIAL DESCRIPTIGN UscCs AASHTO
® Red Brown Silty Sand SM A—-4(0.0)
Project No.: 50161~-7-0108 Task 16 Remarks:

Project:
¢ Location:

Date:

March 16, 1898

APSF Confirmatory Testing
FB-3 $SS-8 16.5-18 Ft.

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING,

INC.

Tested by: SC-A'—YW\
Reviewed by: 9‘3
ASTM DAZ2

Figure No.




GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Dgs Ds0 Dso Dao Dis D10 Ce Cy
® 46 22 0.54 0.22 0.15 0.002
MATERIAL DESCRIPTION Uscs AASHTO
® Red Brown Clayey Sand SC A-7-6 (4.2)
Project No.: 50161-7-0108 Task 16 Remarks:

Project: APSF Confirmatory Testing
¢ Location: FB-3 $S5~9 @ 18-19.5 Ft.

Date: March 16, 1998

GRAIN SIZE DISTRIBUTION TEST HEPOﬁT

LAW ENGINEERING, INC.

Tested by:f5c;=>‘)jyx

Reviewed by:\,"\‘ﬂ
ASTM D422

e

AsTM D438

Figure No.
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DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm
% +3" % GRAVEL % SAND * SILT % CLAY
® Q.0 1.6 59.6 8.8 30.0
LL PI Dgs Ds0 Dso D3p D45 D40 Ce Cy
® 0.94 0.22 0.15 0.005
MATERIAL DESCRIPTION USCS AASHTO
® Red Brown Clayey Sand SM A—4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
: . . : ITW
Project: APSF Confirmatory Testing Tested by155C:é

& Location:

Date:

March 16, 1998

FB-3 SS5-10 e 19.5-21 Ft.

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING,

INC.

Reviewed by: t

AsTM DAZZ

Figure No. 11




GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm
% +3" % GRAVEL % SAND X SILT % CLAY
® 0.0 0.0 60.9 8.8 30.3 -
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® Q.0 0.4 73.5 8.9 17 .2
LL PI Dgs Deo Dso D30 D45 D10 Ce Cy
° 0.57 0.25 0.19 0.099 |0.0015
MATERIAL.DESCRIPTION USCS AASHTO
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Project No.: 50161-7-0108 Task 16 Remarks:

Project:

APSF Confirmatory Testing

¢ lLocation: FB-3 SS-13 B 24-25.5 Ft;

Date:

March 16, 1996

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW

ENGINEERING,

INC.

Figure No.

1

Tested by: 5C}5;ST’U

Reviewed by:

ASTM Dd22-

1




. e LE g
s & £33 5§ < 8
100 © m o 4 ..$ g;e - g § g § E Q
M < N : \~ M b . : E '
90 -
2\5 é 11:
80 , Nl
70 ? § EHIE
o : : EILE
—~ 60 X EHE
e s\iéé
Z 50 A : 44
w 5 : $11
Q é \U :
L 40 g ‘i :
E\g
30 : F
20
10
200 100 10.0 1.0 0.1 0.01 0.001
GRAIN SIZE - mm
Test|{% +3" % GRAVEL % SAND X SILT % CLAY
e| 1 0.0 4.5 64.4 - 31.1
LL PI Dgs Bso D50 D3p D45 Dyo Ce Cy
® 0.58 0.23 0.17
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GRAIN SIZE - mm
% +3° ¥ GRAVEL % SAND * SILT % CLAY
® 0.0 0.0 83.3 16 .7
LL PI Dgs D60 D50 D30 045 Dio Ce Cy
[ ) 30 7 0.45 0.23 0.19 0.132
MATERIAL DESCRIPTION USCS AASHTO
® Red Brown Silty Sand ' SM A-2-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
Project: APSF Confirmatory Testing Tested DYngc;
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LL PI Dgs Dso Dso D30 D45 D10 Cc Cy
® 0.54 0.24 0.189 0.121
MATERIAL DESCRIPTION USCS AASHTO
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% +3° ¥ GRAVEL % SAND % SILT % CLAY
. 0.0 0.0 84.0 16.0
LL PI Dgs D60 D50 D30 D45 Dyg Ce Cy
. 0.61 0.27 0.21 0.4138
MATERIAL DESCRIPTIAN UsCs AASHTO
® Red Brown Silty Sand ' SM A-2-410.0)
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LL PL Das Ds0 D50 D30 D45 Do Cc Cy
® 0.57 0.24 0.20 0.132
MATERIAL OESCRIPTION Uscs AASHTO
® Red Brown Silty Sand _. SM .A.—2—§_(OV.9)__H
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Lt PI Dgs Dso Os0 D30 D45 D10 Cc Cy
e 0.64 0.32 0.24 0.140
MATERIAL'DESCRIPTION © USCs AASHTO
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LL PI Dgs Deo D50 Dap D15 D10 Cc Cy
. 0.53 0.31 0.26 | 0.180
MATERIAL DESCRIPTION USsCs AASHTO
® Tan Brown Silty Sand _ ' SM . CA=2=4{0..0Q) ...
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LL PI Das D60 D50 D3p D45 -D49 Cc Cy
® 0.44 0.28 0.24 0.168 |0.0911
MATERIAL DESCRIPTION USCSs AASHTO
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Project: APSF Confirmatory Testing Tested by:ﬁﬂ:;
& lLocation: FB-3 SS-23 8 40-41.5 Ft.
Reviewed by:

ASTM D422

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Figure No. 11




GRAIN SIZE DISTRIBUTION TEST REPORT
T Y
100 _© _m ad a& 38 N x § 3 & s 8
: INT] |G ENE
3 JINL: : 1L E
> 3 1IN 1L Al
a0 LET I
[0 0] d : : 411
u 5 : \ : EHE
E 60 : : \: ELLE
b z : \
& 50 : A T IEI
w - 3 H : HILE
& f : : \ 1l
W 40 {_: b . HL
o % : ’\ 1|[:
0
20 \
B
10 < .
O : 3 N 3 N :
200 100 10.0 1.0 0.1 0.01 0.00
GRAIN SIZE - mm
% +3" % GRAVEL % SAND % SILT | % cLay
. 0.0 0.0 B3.5 16.5
LL PI Dgs Oso Dso D30 D15 Dso Cc Cy
. 0.46 0.28 0.24 | 0.155
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DISTRIBUTION TEST REPORT.
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March 15, 1988
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|
|
LL PI Dgs D60 Dso D3p 045 Do Ce Cy
. 0.38 0.26 0.23 0.157
MATERIAL OESCRIPTION Uscs AASHTO
® Red Brown Silty Sand ' SM A-2-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
Project: APSF Confirmatory Testing Tested by: :;:”
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|
1
!
LL PI Ogs Dso Dso D30 Dis D10 Ce Cy
) 0.75 0.562 0.44 0.307 (0.1836 |0.1435 1.25 3.7
MATERIAL DESCRIPTION USCS AASHTO
® Tan Brown Poorly Graded Sand with Silt SP~-SM A-1-b
Project No.: 50161-7-0108 Task 16 Remarks:

Project:

& Location:

Date:

March 15, 1998

APSF Confirmatory Testing
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MATERIAL 'DESCRIPTION USCS AASHTO
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Project:
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GRAIN SIZE DISTRIBUTION TEST REPORT
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e| B .0 0.0 81.7 18.3
LL PI Das Deo Ds0 D30 D15 Do Ce Cy
° 0.90 0.42 0.29 | 0.148 :
MATERIAL DESCRIPTION Uscs AASHTO
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Project:
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GRAIN SIZE - mm

Test|% +3" % GRAVEL X SAND X SILT I % CLAY

e| 7 0.0 0.0 93.0 7.0

LL PI Dgs Dso D590 D3g D45 D0 Cc Cy

. 0.80 0.38 0.31 0.4190 |0.1269 {0.1105| 0.86 3.5

MATERIAL DESCRIPTION UsCcs AASHTO

® Red Brown Poorly Graded Sand with Silt SP-SM A-3

Project No.: 50161-7-0108 Task 16 Remarks:
Project: APSF Confirmatory Testing
& Location: FB-3 SS-31 e 57-58.5 Ft.

Tested by: 56'

Reviewed by:L
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Date: March 15, 1998
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MATERIAL DESCRIPTION
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GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Dgs Deo Dso D30 D15 D10 Cy
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MATERIAL DESCRIPTION Uscs AASHTO
® Tan Brown Poorly Graded Sand with Silt SP~-SM A-3
Project No.: 50161-7-0108 Task 16 Remarks:

Praoject:

& Location:

Date:
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March 15, 1998
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MATERIAL DESCRIPTION USCS AASHTO
® Tan Brown Silty Sand ‘ SM A-2-4{0.0)
Project No.: 50161-7-0108 Task 16 Remarks:
Praject: APSF Confirmatory Testing

Tested by: Sc

Reviewed by:

ASTM D422

Figure No.




P
X
>
—
Z
9p
!
N
m

DISTRIBUTION TEST REPORT

Project: APSF Confirmatory Testing
& Location: FB-3 SS-35 @ 63-64.5 Ft.
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Date: March 15, 1998
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MATERIAL DESCRIPTION Uscs AASHTO
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GRAIN SIZE - mm

Test|% +3° % GRAVEL X SAND

% SILT % CLAY

e| B 0.0 0.0 92.8

LL PI Dgs Dso D50 Dag

D45 Dio Cc Cy

. 0.85 0.34 0.30 0.224

0.41567 |0.1230 | 1.20 2.8

MATERIAL DESCRIPTION

USCS AASHTO

® Tan. Brown Poorly Ghaded'éand With Silt

SP-SM . A-3
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® 1.01 0.47 0.37 0.219 |0.1125
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MATERIAL DESCRIPTION uscs AASHTO
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® Brown Poorly Graded Sand{
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MATERIAL PESCQIPTION Uuscs AASHTO
® Brown Poorly Graded Sand. . - . 8P -A-3
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. NL NP 0.34 0.22 0.18 | 0.129 |0.0044
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LL PI Dgs Os0 Dso D30 D15 Do Cc Cy
. 0.72 0.41 0.32 | o0.1904 |o.1282|0.1030 | 0.89 4.0
4 MATEARIAL DESCRIPTION uscs AASHTO
® Tan Poorly Graded Sand with Silt SP-SM A-3
Project No.: 50161-7-0108 Task 16 Remarks:
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MATERIAL DESCRIPTION uscs AASHTO
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_ MATERIAL -DESCRIPTION - -- - - uscs - "AASHTO
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Project:
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LAW ENGINEERING. INC.

L GRAIN SIZE DISTRIBUTION TEST REPOAT

Tested by: fSC;-
Reviewed by: ij

ASTM D A22

Figure No.




Ay |
s S S S« wo o o o o ¢ 8
100 0 M oo - k S k 5 - » : ‘8 - ‘s“
. i ok e LR R
90 ' :
80 |
70 \
c e .
i~ 60 L
w \ s
£ 50 Ik
11} :
w 40 L 1E -
a \ :
30
20 \L
10 11
O M " . P M : : : :
200 100 10.0 1.0 0.1 0.01 0.001
GRAIN SIZE - mm
Testi{% +3" % GRAVEL % SAND % SILT l % CLAY
e 19 0.0 0.0 86.9 13.14
LL PI Dgs Dso0 Dso D30 D45 D40 Cc Cy
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. MATERIAL-DESCRIPTION - T " USCS " AASHTO i
® Tan Brown Silty Sand SM A-2-4(0.2)
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Reviewed by: W
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Date: March 18, 1998
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MATERIAL DESCRIPTIGON ' - ~ uscs AASHTO
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Project No.: 50161-7-0108 Task 16 Remarks:
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MATERIAL DESCRIPTION USCS AASHTO
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Project No.:
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Date: March 20, 1998

Remarks:

Tested by: SCA-__K’FVD
Reviewed by: V%d
AsTM D A2

GRAIN SIZE ODISTRIBUTION TEST REPORT

LAW

ENGINEERING. INC.

Fiotre Nn




GRAIN SIZE DISTRIBUTION TEST REPORT
0o 5 SEEissT ¢ 2 8 s g 1§
: N : i :
o N

~
o

o
O
—

[9))
O
-

1N
e

PERCENT FINER
d

30
20 1 Nl
10 ~—
O : . M : M : M : 2
200 100 10.0 1.0 0.1 0.01 0.001
GRAIN SIZE - mm
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MATERIAL “DESCRIPTION™~" "uscs AASHTO
® Tan Brown Silty Sand SM A-2-4(0.0)
Project No.: 50161-7-0108 Task 16 - Remarks:

Project: APSF Confirmatory Tesping Tested by: gg:-JaJ’Vn7

& Location: FB-3 SS-85 € 141.7-143.2 Ft.

Date: March 20, 1998
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. MATERIAL DESCRIPTION uscs ———AASHTO
® Tan Brown Clayey Sand sc - A-7-6(3.6)
Project No.: 50164-7-0108 Task 16 Remarks: .
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Reviewed by: b—\ﬂ
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GRAIN SIZE DISTRIBUTION TEST REPORT
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MATERIAL DESCAIPTION uscs AASHTO
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Project No.: 50161-7-0108 Task 16 Remarks:

Project: APSF Confirmatory Testing

¢ Location: FB-3 SS-87 @ 144.7-146.2 Ft.
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MATERTAL DESCRIPTION uscs AASHTO
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GRAIN SIZE - mm

Testi{¥ +3" % GRAVEL X SAND X SILT X CLAY

e 17 0.0 0.0 , 66.2 16.4 17 .4

Le PI Dgs Dgo D50 D30 D45 D10 Cc Cy

L 852 21 1.14 0.34 0.22 0.050 [0.0026

MATERIAL DESCRIPTIGON " uscs " AASHTO

® Tan Brown Silty Sand SM A-2-7 {2.1)

Project No.: S50161-7-0108 Task 16 ' Remarks:

Project: APSF Confirmatory Testing ) Tested by:fSZ:~LzSTnj7
¢ lLocation: FB-3 SS-92 @ 152.2-153.7 Ft.
: Reviewed by: b&j

ASTM D22
Date: March 20, 1998 §.
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GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Dgs Ds0 Dso Dap D45 D40 Ce Cy
° 1.26 0.52 0.3 | 0.213 |0.0234 |0.0024 | 35.48 | 213.8

MATERIAL DEéCRIPTION USCS AASHTO
® Tan Brown Silty Sand SM A-2-4{0.0)
Project No.: 50161-7-0108 Task 16 Remarks:

Project:

e Location:

APSF Confirmatory Testing
FB-3 SS-93 e 153.7-154.5 F¢t.

Date: March 20, 1998

Tested by: =X~ TWY

Reviewed by: b
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- Job Number 50161-7-0108 Task 16 Tested by: JTM
Job Name APSF Confirmatory Testing Reviewed by: HJ

Moisture Content (ASTM D2216)

Boring FB-6
Sample Number Depth(ft.) Moisture Coﬁtent (%)
SS-9 ‘19.5 14.9
SS8-13 24.5 279
§5-19 35 22.8
SS-48 . 78.5 24.6
$S-49 80 | 49.2
SS-51 83 68.2
SS-62 99.5 32.8.
SS-63 101 28.6
SS-67 107 23.7
SS-68 108.5 18.6
SS-69 -1 10. 28.3
SS-70 111.5 27.6
SS-71 113 33.1
$S-72 - 1145, 60.1
SS-73 116 30.2
SS-75 119 183

SS-76 120.5 28.6



Job Number 50161-7-0108 Task 16 Tested by: JTM
Job Name APSF Confirmatory Testing Reviewed by: HJ

Moisture Content (ASTM D2216)

Boring FB-6
Sample Number Depth(ft.) Moisture Content (%)
ASS-77 122 249
SS-78 . 1235 23.0
S;-79 125 32.0
SS-80 126.5 22.6
SS-82 129.5 26.1
SS-84 ‘132.5 R 24.0
SS-89 140 393
SS-91 143 323
SS-92 144.5 40.4
SS-94 147.5 ‘ 283
$S-98 153.5 323

SS-99 155 221



Job Number 50161-7-0108 Task 16
Job Name APSF Confirmatory Testing

Specific Gravity and Moisture Content

(ASTM D854) (ASTM D2216)
Boring FB-6
Sample Number Depth (Ft.) Moisture Content (%) Specific Gravity
$S-67 107.0 . 223 2.66
SS-68 108.5 17.4 2.63
SS-69 110.0 25.9 2.66
SS-70 1115 239 2.68
SS-75 119.0 18.8 2.67
SS-76 120.5 30.7 : 27
SS-77 122.0 25.9 2.64
SS-78 123.5 T 22.5 2.66
SS-79 125.0 325 2.68
SS-80 126.5 21.9 2.65
SS-82 129.5 26.4 2.66
S5S-84 132.5 23.9 2.64

Tested by:SC ... . . - SN

Reviewed by: HJ
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GRAIN SIZE - mm
Test|% +3" % GRAVEL % SAND % SILT % CLAY
1 0.0 0.0 79.4 20.6
LL PI Dgs D60 Dso Dap D45 Dio Cc Cy
0.47 0.25 0.21 [ o0.129
. MATERIAL _DESCRIPTION uscs AASHTO
® Tan Brown Silty Sand SM A-2-4{0.0)

Project No.:

Project:

¢ Location:

50161~-7-0108 Task 16
APSF Confirmatory Testing
FBe-6 SS—-1 @ 8-9.5 Ft.

Date: March 24, 1998

GRAIN SIZE DISTRAIBUTION TEST REPORT

Remarks:
Tested by: S {"& L
Reviewed by: kko
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GRAIN SIZE — mm

Test|% +3" X GRAVEL X SAND % SILT % CLAY

o 2 0.0 0.0 75.9 24 .1

LL PI Das Do D50 O30 D45 Dyo Ce Cy

. 0.44 0.25 0.21 0.124

MATERIAL DESCRIPTION - Uscs . AASHTO.. - - .

® Red Brown Silty Sand SM A-2-4(0.0)

Project No.: 50161-7-0108 Task 16 Remarks:

Project: APSF Confirmatory Testing Tested by_f&::&.gxxyvj
¢ lLocation: FB-6 SS-2 @ 9.5-10 Ft.
Reviewed byQﬁ:ﬂ

ASTM D422
Date: March 24{1998

GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE DISTRIBUTION TEST REPORT
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LL PI Dgs Dso Dso D39 D15 D10 Cc Cy
. 0.44 0.27 0.22 |0.126
o MATERIAL>DESCRIPTION uscs . | AASHTO .
® Red Brown Silty Sand SM A-2-4(0.0)
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Project: APSF Confirmatory Testing
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GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm ‘
Test|% +3" % GRAVEL - 4 SAND x SILT I % CLAY
e| 4 0.0 0.0 76.59 23.5
LL PI Dgs Do D50 Dao D15 Dio Ce Cy
] 0.45 0.24 0.18 0.1417
L ____ MATERIAL DESCRIPTION . uscs. | AASHTO
® Red Brown Silty Sand SM A-2-4(0.0)
Prdject No.: 50161-7-0108 Task 16 ‘ Remarks:
Project: APSF Confirmatory Testing Tested by:fsc_,}tj‘thd

& location: FB-6 SS-4 @ 12.5-14 Ft.
Reviewed by:

ASTM Daz2

Date: March 24, 1998
’ GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE DISTRIBUTION TEST REPORT
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_ GRAIN SIZE - mm
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LL PI Das Dso Dso D30 D15 Dyo Ce Cy
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MATERIAL déscnngqu”” . uscs _ AASHTO
® Red Brown Silty Sand SM A-2-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:

Project:

& Location:

APSF Confirmatory Testing
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Date: March 24, 1998

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.

Tested by: 5% <+ Ny
Reviewed by: tkj
ASTM Dld22

Figure No.




GRAIN S

==

"14-1/2 in
#60

100

#200

ZE DISTRIBUTION TEST REPORT

6 in
~13 1in.
2 in
14n
~13/4 An.
1/2 in
=33/8 in.

N #20

-

[ {
f | .
.miﬁhuo

S0

= ¥140

70 _: : SN

so L U NN : INRERE \l

so | i el b1tk fHULE ATREEE \\§

PERCENT FINER

40 |

30

20

10

GRAIN SIZE - mm
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i

0.01 0.00:

Test|% +3" ¥ GRAVEL X SAND

% SILT | % cLay

¢| B 0.0 0.0 67.4

32.6

LL PI Das5 Do Dso D30

D45

Di0 Cc Cu

L 0.22 0.15 0.12

MATERIAL DESCRIPTION

uscs AASHTO

® Tan Brown Silty Sand

SM A-2-4(0.0)

Project No.: 50161-7-0108 Task 16
Project: APSF Confirmatory Testing
e Location: FB-B6 SS-6 @ 15.5-17 Ft

Date: March 24, 1998

GRAIN SIZE DISTRIBUTION TEST REPORT

LAW ENGINEERING, INC.
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Figure No.




GRAIN SIZE DISTRIBUTION TEST REPORT
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GRAIN SIZE - mm
Test|%x +3" % GRAVEL % SAND % SILT | % cLay
o| 7 0.0 0.3 33.4 66.3
LL PI Dgs Deo D50 Dap D45 D40 Ce Cy
° 0.55
MATERIAL - DESCRIPTION . USCS--- . AASHTO - -
® Brown Sandy Silt ML A-4(0.0)
Project No.: 50161-7-0108 Task 16 Remarks:

Project: APSF Confirmatory Testing

& lLocation: FB-6 $SS-B @ 18.5-20 Ft.

Date: March 24, 1998

GRAIN SIZE OISTRIBUTION TEST REPORT
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